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Eurones (Dongguan) Consumer Products Testing Service Co., Ltd. Tel: (86-769) 38937858 Fax: (86-769) 38937859 Http:// www.cpstlab.com

Room 1092, No.12, East of Houjie Avenue, Houjie, Dongguan, Guangdong, China Postcode: 523945 E-mail: service@cpstlab.com

Applicant: Hong Kong enthusion international trade co.,limited
Applicant Address:2/F Yau Tak Building 167 Lockhart Road Wanchai, HK

The following samples were submitted and identified on behalf of the clients as

Sample Name: Silicone coated webbing

CPST Internal Reference No.: C230602049

Sample Received Date: Jun 02, 2023

Test Period: Jun 02, 2023 to Jun 07, 2023

Test Method: Please refer to next pages.

Test Result: Please refer to next pages.

*******************************************************************************************************************************

CONCLUSION :

TESTED SAMPLES TEST ITEM RESULT

Silicone coated webbing 1.Color fastness to perspiration test See the result

*******************************************************************************************************************************

Signed for and on behalf of
Eurones (Dongguan) Consumer Products Testing Service Co., Ltd

WRITTEN BY : REVIEWED BY: APPROVED BY:

Lian chao zhen, Jane
Report writer

Liu Xiao Fang, Sunshine
Report Reviewer

Pan Jian Ding, Will
Technical Supervisor
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Photo of the Submitted Sample
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Test Result(s):
Description of Specimen : Silicone coated webbing

1.Color fastness to perspiration test

Test Item Test Method Project Test Result

Color fastness to perspiration AATCC TM15-2021e Acid

Color change Grade 4-5

Staining

Acetate Grade 4-5
Cotton Grade 4-5
Nylon Grade 4-5

Polyester Grade 4-5
Acrylic Grade 4-5
Wool Grade 4-5

The inspection and testing items in this report are all carried out under the environmental conditions specified in
the corresponding standards (except those indicated).

Remark: As specified by applicant, to test content in the selected materials of the submitted samples. The test
results are only responsible for the submitted sample. The test report is only for customer research, teaching,
internal quality control, product development and other purposes, for reference only.

*** End of Report ***

Note:
Colour fastness Grade description
Grade 5 Very slight or no discoloration or no staining
Grade 4 Slightly discoloration or slightly staining
Grade 3 Moderate discoloration or moderate staining
Grade 2 Severe discoloration or severe staining
Grade 1 Very severe discoloration or very severe staining
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